@mh’tam

PME-110107

=

PARTS IK :
K- 3418L -

Iz 12X EE MNE S
— High Speed, 1-Needle, Upper-and Lower
~ Feed Lock Stitch Machine WilLarge Hook

~ SunStar CO LTD



INFORMATION

A. Parts Book 4+ M
Structure of Part Book

Machine Body Mechanism SunStar

@ ZH ¥ 1% A=

Unique code by mechanism
@ ZHH 8 17 %63

Unique name by mechanism

® Note. : BAAE HI| 2 H2
Refers to notice and memo
@ &Y : IIEQ 117 EY
Name of Part : Unique name of parts

® A= Qty: IIEQ| &
Explode view The numer of parts

@ Ref. No.: IIEY 1R AlYE HHS
Unique identifcation number by part

® Assembly no.: =(#8) IIEQ| AlY HIS
Unique identifcation number

® Parts No.: I? XNIE 3= by set part
Unique Product code
EX) TE el
Category Code Category
H 3T
TS _ _
old part 01-030C-1230
AS-000000-00 Z(#)IE
Set parts
i T GP-000000-00 77N LE
New part Instrumental parts
EP-000000-00 M| mE
Electrical parts




WARNING

1 zol 43 HEL AY 27 A AEY e El AL o] WA 4
z 202y 790 A5FUd

9lo] afltt stE W3 2E A=
2. 2 A Part Booke & A &=l o
3. AR el glol Abgke] W7 A = 9

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisisaparts book. It cannot be used asamanual.

3. Parts are Subject to change in Design Without Prior Notice.






SunLhtar

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism
QEF Dl AIZEFZ] TEZH DU |- veeveererreereeneeneeneetetensantessessessessessesseeseeseeseeseeseeneensensensensensensensens 6

Upper Shaft & Needle Bar & Upright Shaft & Lower Shaft Mechanism
AFE HISEH D QUZ, SEEEZUH o ooveeereeerreerree ettt 8

Presser Foot & Upper Feed Mechanism
L2 Q1 AT Q]SS U H| cveeevreerereeermmeeenineeenneeenreeesreesmntesnaeesmneesnneesnesesneeessneessnneees 10

Lower Feed Mechanism

QMM ITANADD

1o AT (O] USRS 12
Presser Bar & Knee Lifting Mechanism

SEL D DEEE] DA ceveeerrrreerrieiiie i e 14
Lubrication

TR DU covveeeeeemreree ettt et e s s e et e e et e s s e e e e naeeeeas 16
Accessories

O MIAIZ] FTH| vvveeeemmeree ettt ettt et st e e s aa e e e st e e s sbe e e e s s naeeeeennns 18
K [INDEX < eeeeeenmmnneeeeeetunnuuaeeeeetttunuuaeeeeeetaenaaeeeeeaaesnnaeeeeeeeesnnanaeeeeeesnnnaeseeeeeessnnnaaaeeees 20

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. 0l S8 ME= W =& Al KMSQ Ot £= ME 220 LME = 0l oI TEN CHst =2
Nl = E52=20t F2|0| JtsEiLIC

2. 2 MX= Parts BookQZ MAEZI/RCEZ DIRYZ AlS S7HELICL

1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.




Machine Body & Thread Tension Adjusting Mechanism
oY X Ay TEM

A39 &8 A39 558

A-25
T
A-23 )
26 @ A-24
A1 A-26 ®
[t =
i i A-26 @
; : 5555A25
I i
a9 L ®~22 ) A T o
=

A-18

1 A-19

A-20

A-42

i o
) \@\

10.1A 1011 1044 AT0E A8 Aq000 | L0 | A

=—000®c0

A-10-3» » A-10-2 A-10- A-10-7 A-10-9:

........................... -
i |
A-41 A-41
1 G A-1-2
\-3( A-29 A-30
A-35 ‘ A-36
A-33
-

A-31 A-32 A-33




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Qty égﬂfg
A-1 AS-001960-07 Arm Bed Ass’ Y g W=(x) 1
A-1-1 CAB-AA005801 Arm oF 1
A-1-2 CAB-AB004701 Bed W= 1
A-2 CMB-LA024700 Face Plate o 7} 1
A-3 DPK-CB000200 Rubber Plug(Needle Bar Adjusting Hole) | HIzZulsl (F) 314 (3) 1
A4 DSC-BA003000 Screw(11/64" N = 40) 3 AL} - 413 (4118) 1
A-5 DSC-BF001200 Screw(11/64” N = 40) 7}aba; o) L AF(4122) 1
A-6 CMB-HK005900 Thread Guide For A-1 oAl o) 2
A-7 DSC-BA000100 Screw (9/64” N =40) © 43 A AH(2118) 2
A-8 CMB-LA013100 Cover For Take-Up Lever A A7) A 1
A-9 DSC-BJ000200 Screw(11/64” N = 40) E7w ] | 3 A} (4525) 1
A-10 ATA-PS002800 Tension Completed Ass Y A 2 A=) 1
A-10-1 DPN-AA003800 Tension Release Pin Al A} 1
A-10-2 CTA-BA000200 Tension Past Socket Azd ARRA 1
A-10-3 | DSC-CA000200 Set Screw For A-10-5 Az A AR Z A AL 2
A-10-4 | DSP-BB000200 Check Spring Ww A~z (D- 14 6) 1
A-10-5 CTA-HMO000500 Tension Stud Al 2 A A=) = 1
A-10-6 | CTA-HL000100 Tension Disk AP A A 2
A-10-7 CTA-BJ000200 Tension Release Washer Al 2 Az akz)] 1
A-10-8 | DSP-BA002300 Tension Spring A A 24 A2 (123B) 1
A-10-9 | CTA-BJ000100 Ratchet For A-10-10 AAH 2 HAA LA ET 1
A-10-10 | DSN-CD000100 Tension Adjusting Knob AzAAANZHAUE 1
A-10-11 DPK-CZ000200 Tension Completed Rubber Cap Al 2 A=) 71790 1
A-11 DSC-CA000100 Screw (15/64" N =28) 3] o] =R WA UA} (T (4515) 1
A-12 CMB-HKO006000 Thread Guide Front THAA o] 1
A-13 DSC-CA000600 Screw(11/64" N = 40) 22 A o] L} AH(4515) 1
A-14 CLB-BG004500 Upper Thread Oil Felt Case AAFFA e} o] 1
A-15 DSC-BA000100 Screw (9/64” N = 40) 2 a3 A AH(2118) 1
A-16 CLB-JL007300 Upper Thread Oil Felt AAFEAE 1
A-17 AMB-PS000800 Thread Guide With Three Holes Ass Y A FHA A o] () K 1
A-17-1 CMB-HK000300 Thread Guide With Three Holes M T Al A o] 1
A-17-2 | DSN-AA000100 Nut For A-17 A7 A A o] E 1
A-18 CMB-LA023900 Top Cover =7 1
A-19 DSC-BF001200 Screw(11/64” N = 40) 7}t o] L AF(4122) 6
A-20 CMB-FC007400 Top Cover Gasket D Mt | 1
A-21 CMB-HK002000 Guide Bar For Thread PEES 1
A-22 DSN-AA000100 Nut For A-21 AT AH ol E 1
A-23 CMB-LB009900 Back Cover = 1
A-24 CMB-FC007700 Back Cover Gasket =R 727 1
A-25 SC-0248-7400 Screw(9/64" N = 40) FEo| Wu] 22t 8
A-26 DPK-CB000200 Rubber Plug For A-1 A Faly (F) 31 (3) 3
A-27 D PK-CB002900 Rubber Plug For A-1 W gy Fuls) (4) 3 A (5) 2
A-28 CMB-LD 013400 Model Mark rdul= 1
A-29 CMB-BJ006600 Machine Number Plate W33 1
A-30 PPN-AD 000100 Setting Pin For A-29 w39 2
A-31 CMB-LB004400 Slide Plate Ass Y nmH I (F) 1
A-32 CGA-GA001500 Needle Plate LI 1
A-33 DSC-BC000100 Screw(11/64" N = 40) EEo] AHA e} 3
A-34 CMB-BJ002400 Holder For Attachment Al o] x| B2} 1
A-35 CMB-BB009400 Bed Support A W =8k A 2
A-36 DSC-HC001500 Bed Support B W=y B 2
A-37 CMB-LB010000 Arm Back Side Cover A orEm A A 1
A-38 CMB-LB010100 Arm Back Side Cover B orzmAn B 1
A-39 DSC-BJ001400 Serew (9/64" N = 40) F2o] vlely 2ot 5
A-40 D WS-AA010800 Washer Al ZF el F94A4 1
A-41 PPN-AD000100 Pin ReR= L ) 2
A-42 DPK-CA000300 Upper Feed Driving Shaft (Large) Rubber Cap | 543§ 2 312 0}s) 1
A-43 CMB-FC007200 Arm Back Side Cover A-Gasket Em AW A 7FAA 1
A-44 CMB-FC007300 Arm Back Side Cover B-Gasket A B 7lAA 1




Upper Shaft & Needle Bar & Upright Shaft
& Lower Shaft Mechanism
Y=, Hisl % o5, Ol &

B-19
B-8
1
B-12 3.4 B-17
B-10 B-14
B-.24 5.7 @ 18 "ojee ]
| |
B-24 . | o i oy
« B3 Bs5
- = o ma 9
B-23 B B9 B1 Bl
B-13  B-15
B21 % g2
B-31
B-30 - :_ '''''''' TI
B-26 :
B-29 ! !
! !
! !
B-28 i |
o ] i
B-33 “ B27 | @ § e
B-32 B-25 [ B4la ¥ B4
« B-42
B35+ B34 B-38
a6 B-37
= B43
PSP B-39
"B45=
Lo B-44
B-62 B-61 B-60
@ B-47 B-48 6P53B5L [
0 o = = m
! I "0!
B-58 B 54 5
B-59 ® l B2
B-64 B-57 B-52
- 0
B-65 o o




SunLhtar

Ref. No Parts No. Note Name of Parts = g Qty épp!led
eriod
B-1 CUS-K 003300 Main Shaft Ay 1
B-2 CUS-CH000101 Oil Adjusting Pin For B-1 A&=gFzdg 1
B-3 PPK-BA000400 O-Ring For B-2 Az=sZFz4d7 0-8 1
B-4 CLB-JL001600 Upper Shaft Felt A=A E 1
B-5 D WS-AA019000 Upper Shaft Urethan Washer Ao el 2} A 1
B-6 D BS-DB010700 Main Shaft Bushing(Front) Ab =2 BA] 1
B-7 CLB-JL007400 Oil Felt For B-6 Ay oAl A E 1
B-8 DSC-CA000800 Screw(15/64" N = 28) A5 1A AH(4515) 1
B-9 D CL-AA011100 Main Shaft Collar w ~2 =AM e 1
B-10 DSC-CA001100 Screw(1/4"N = 40) A2 7] A A Y AFH(4515) 2
B-11 D BS-D A016900 Main Shaft Bushing (Center) Ay SR A 1
B-12 D SC-CA000800 Screw(15/64"N = 28) AFZ2A) 1 A AF(4515) 1
B-13 D GR-AD 000100 Main Shaft Gear AFZ7] o] (ZAh) 1
B-14 DSC-CA005400 Screw(1/4"N = 40) FEHEFM 2
B-15 D BS-D B010800 Main Shaft Bushing (Rear) AEZ B 1
B-16 PPK-AA000100 Oil Seal For B-15 A=z 0 A 1
B-17 DSC-CA000800 Screw(15/64" N = 28) A BA A L AF(4515) 1
B-18 D PL-AA000800 Pulley Z7 (=AF) 1
B-19 DSC-BF000800 Screw(15/64" N = 28) Z2| A AF4122) 2
B-20 CUS-D A003500 Screw (5/16" N =24) Zg] Z A} (4124) 1
B-21 CUS-D A003500 Counter Weight 2 =4 1
B-22 DSC-BF003700 Screw(9/32"N = 28) 2] F7 9] %] I A A (4422) 1
B-23 DSC-BF011500 Screw (9/32"N =28) FE otz oAt 1
B-24 DSC-CA000500 Screw(1/4"N = 40) FEo]HEFAH(SCLS) 2
B-25 ATH-SMO000600 Thread Take Up Lever Ass Y AR 7] (=) 1
B-25-1 CTH-HJ001800 Thread Take Up Lever A A 7 1
B-25-2 | CTH-CB0001900 Needle Bar Crank E e A 1
B-25-3 CTH-CB000900 Thread Take Up Lever Crank Al 7| =2 = 1
B-25-4 CTH-CC001300 Needle Bar Crank Rod sy Al 332 1
B-25-5 | CNB-BF001600 Needle Bar Holder vl Ak 1
B-25-6 DPN-BC003300 Thread Take Up Lever Hinge Pin Al 7] 3] 2] 1
B-25-7 DSC-BF013500 Needle Bar Crank Screw(Left) vl 2 LA A} 1
B-25-8 | DSC-BF001500 Needle Bar Holder Screw vl Ao AL 1
B-26 DSC-CA000800 Screw(15/64" N = 28) A= 5] 1AL AH(4515) 1
B-27 CNB-BK001000 Sliding Block For B-25 Hlso o B 1
B-28 CNB-CR000200 Needle Bar Hls 1
B-29 DBS-D A019200 Needle Bar Upper Bushing Hl= AR A (C) 1
B-30 D SC-CA002400 Screw(11/64"N = 40) B SEAILFAL(4515) 1
B-31 D PK-CB000800 Rubber Cap For B-29 v AFEA e (314) 1
B-32 D BS-D A017000 Needle Bar Lower Bushing vl 3}2Al(C) 1
B-33 DSC-CA002400 Screw(11/64” N = 40) vl BAI L AF(4515) 1
B-34 CNB-HK001400 Thread Guide Bl Al A o] 1
B-35 DSC-BF000100 Screw(1/8"N =44) B2 o=z AH(SC22) 1
B-36 - Needle vl= 1
B-37 CUR-K C000600 Upright Shaft A= 1
B-38 DBS-DA014101 Upright Shaft Bushing(Upper) 9l ZA} A 1
B-39 DBS-D A014201 Upright Shaft Bushing(Lower) R R 1
B-40 D GR-AD 000200 Upright Shaft Gear(Upper) JE=AL7) o] (ZFA)) 1
B-41 DSC-CA000500 Screw(1/4"N = 40) EEo|HEAN(SCIS) 2
B-42 DSC-CA000100 Screw (15/64" N =28) 3] o] = 1A A} (22) (4515) 1
B-43 DSC-CA000100 Screw (15/64"N =28) 3] o] =78 1A UA} () (4515) 1
B-44 D GR-AD 000300 Upright Shaft Gear(Lower) 9l &3}7) o] (FA)) 1
B-45 DSC-CA000500 Screw(1/4"N = 40) B2 o] =1} A}H(SC15) 2
B-46 CLS-K C003600 Lower Shaft 3= 1
B-47 CLB-J1.002400 Lower Shaft Felt sl=AE 1
B-48 DSC-BF007000 Cap Screw For Lower Shaft Oil Felt =2 o & E ol ja} 1
B-49 D GR-AD 000400 Lower Shaft Gear (Rear) 3=3l7] o] (ZAh 1
B-50 DSC-CA000500 Screw(1/4"N = 40) B2 o]y Z=}AH(SCI5) 2
B-51 DBS-D A032700 Lower Shaft Bushing(Rear) 3= 5B 1
B-52 DSC-CA000100 Screw (15/64" N = 28) 3] o] =W A YA} (BH) (4515) 1
B-53 D CL-AA003700 Lower Shaft Collar odA =T (B)7.94x17X8 | 1
B-54 DSC-CB000300 Screw(11/64” N = 40) =3 o] B LAIAR(4517) | 2
B-55 D BS-D A032000 Lower Shaft Bushing(Center) = 2A 1
B-56 D BS-D A032300 Lower Shaft Bushing(Front) & XA 1
B-57 DSC-BF004000 Screw(3/16" N =32) st dxH AL 1
B-58 D SP-AA001600 Spring For C-57 FFe2AGAIAZE 1
B-59 DSC-CA000100 Screw (15/64"N =28) 3] o] = TA A} (22) (4515) 1
B-60 CHK-HA003300 Rotary Hook 7FaFHSM-B(ISU) 1
B-61 CHK-HB000700 Bobbin EE 1
B-62 CHK-HC000500 Bobbin Case Ass Y ERE D 1
B-63 CHK-HHO000400 Hook Retainer 7}a}=to 1
B-64 D WS-CA000100 Spring Washer For C-65 71apato] 2} 1
B-65 DSC-BF003100 Screw (11/64"N =40) Zhupzk o AL (A (4122) 1




Presser Foot & Upper Feed Mechanism
28 0 A0

2 s cose
T A . Jcse
C-52 e C-54 C-55 {
? C-55 0 []IL Ca() C-59
0 C51 C-61 C-57
C-50 :
car @ C-63
casff © 0 C-664 0@6 @
65 %2
c-48 na
a C-49 C-64
C-46
I C-38
Q Cc-39
aal ez c 36 i
c-19 g C-23 u C-27
lca7l C-25
.
3 c-27
C-20 C-24 C-21
c-18 C-22
i i ) C-26
c-42 C-40
c 17 C 14 c-15 c 30
. C-41
C-44 c-43
- g c 10
c-9
C-34 C-34 c6 c-7
Tcasl B Y
o o
c-35 C-35 M C 31
- o]
=, C-4 ° c-8
C- 32

J

C-1




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Qty épp!led
eriod
C-1 CGA-GC002301 Main Presser Foot Assembly F ik 1
Cc-2 CUF-CM000101 Upper Feed Lever Egake-Ed ] (C) 1
c-3 DSC-BA000900 Screw(9/64" N = 40) HFSHAH AL ED (4118) | 2
C-4 CUF-BF000100 Upper Feed Lever Holder 2kl zguzte|(C) 1
C-5 CUF-CC000600 Upper Feed Driving Rod(49Mm) $HEEZ =A9MM(C) 1
C-6 DSC-FA015400 Hinge Screw For D-5 Rk =gy 8 Fchab 1
Cc-7 DSC-FA015800 Hinge Screw For D-5 S EEFochr} 1
C-8 DSN-AA000400 Nut (15/64" N =28) IYEEZT %L}AM E (4000) 2
C-9 CUF-CA000400 Upper Feed Adjusting Link 2T EE T 1
C-10 DSC-FA015700 Hinge Screw For D-9 3 EF ATh AL 1
c-11 DWS-AA011800 Washer For D-10 ERELE! 1
Cc-12 DSN-AA002200 Nut (9/32"N=28) 7] o] =24 7] Av}A E (4000) 1
C-13 CUF-KZ000100 Connecting Stud Shaft $HYEETZAHE 1
C-14 CUF-CD 000100 Block rEHtEgoEZuE(() 1
c-15 PSR-AC000300 Stop Ring For D-13( ¢ 4) AAHEH 1
C-16 D WS-AA014400 Washer For D-13 ZaAFALA 1
C-17 DSN-AA000500 Nut (1/4”N =40) 49 $-% x4 S E (4000) 1
C-18 CUF-CB000600 Upper Feed Adjusting Crank $HeE=xAAAF(C) 1
C-19 DSC-AA002900 Screw(15/64" N = 28) Sz T FFH A} 1
C-20 CUF-K C000900 Upper Feed Driving Shaft (Large) R e 1
c-21 PPK-BA000900 O-Ring F 2R 5g 2% O-Ring | 1
Cc-22 D BS-D A018400 Bushing For D-20(Front) 23 9= 29B/S(1472X23%X27) | 1
c-23 DSC-CA000100 Screw (15/64"N = 28) 3] o] =W I YA} (5H) (4515) 1
C-24 D BS-D A020500 Rear Bushing FHETEFFEA(0) 1
Cc-25 DSC-CA000100 Screw (15/64" N = 28) 3] o] =7 1A} (3HF) (4515) 1
C-26 CUF-CB003900 Rear Crank D R =L A(0)) 1
c-27 DSC-CA000500 Screw(1/4"N = 40) BE o9 Z=}AH(SC15) 2
C-28 CUF-CC000500 Upper Feed Driving Shaft Rod rEULEHLEZZ2C((0) 1
C-29 DSC-FA015300 Hinge Screw For D-28 rEALFHSEEZT echiAl | ]
C-30 DSN-AA002200 Nut (9/32"N =28) Iol=xA7|4d M*M (4000) 1
C-31 DPN-AD 008000 Connection Pin For D-28 Slol =47 1
Cc-32 D SC-BF000400 Screw (15/64"N = 28) B ubA Z= AV AH(4522) 1
C-33 CUF-BJ000100 Upper Feed Lever Support Plate rFuhe =g x| =] 2 1
C-34 D SC-BJ000400 Screw (11/64"N = 40) 57 H b AF(4125) 2
C-35 CUF-BN000100 Support Ring For D-33 R LR i 2
C-36 CUF-BA000200 Frame For D-41 rEubelel 2 AU ALE ) Q) 1
C-37 D SC-BJ000400 Screw (11/64"N = 40) A= AL (4125) 2
C-38 DSC-BF013800 Screw(9/32" N = 40) Bzl 2 AH(4122) 1
C-39 DSN-AA002200 Nut (9/32" N =28) ¥ o] =24 7] 4 AR E.(4000) 1
C-40 CUF-KC000300 Sub-Pressure Adjusting Pole HryFugtalzygy 1
C-41 CUF-BA000300 Support Plate For D-36 Hry2uold x4 A aubx) 1
C-42 D SP-AA007800 Spring For D-36 EEXTEE N1 1
C-43 CUF-BB000100 Support Plate For D-36 Bz Zukelad Bulkx) 1
C-44 DSC-FA016000 Hinge Screw For D-2 TR 1
C-45 CUF-CA000300 L-Shaped Link R e LA = 1
C-46 DSC-FA015500 Hinge Screw For D-8 e 7| Bl A A shat 1
C-47 CUF-CC000400 Upper Feed Driving Rod 51MM FEuAEe 22 C5)MM(C) 1
C-48 DSC-FA015400 Hinge Screw For D-47 R | 1 o e A g B O 1
C-49 DSC-FA015600 Hinge Screw For D-52 rEaE e EE TR Ichal | 1
C-50 D WS-AA014400 Washer For D-49 ZIAFALIA 1
C-51 DSN-AA000400 Nut (15/64" N =28) 29 9= 2 =l aly E(4000) 1
Cc-52 CUF-CB000400 Front Crank FENAES =2 T4(0) 1
C-53 DSC-AA002900 Screw(15/64" N = 28) $H$ExATAY IH YA} 1
C-54 CUF-K C000100 Upper Feed Driving Shaft (Small) A FHEALS - 1
C-55 D BS-D A018300 Bushing For D-54 N I 2
C-56 DSC-CA000100 Screw (15/64"N = 28) 3] o] = A YA} (5H) (4515) 2
C-57 CUF-CB000500 Upper Feed Adjusting Crank F2HALSE2A FA F(C) 1
C-58 DSC-AA002900 Screw(15/64" N = 28) R R e e A o A2 AR DY 1
C-59 DSC-FB002100 Upper Feed Adjusting Shaft A FHRALS =2 & 1
C-60 D WS-AA005400 Washer For D-59 r2HkAEl ST 2 g 201 A 1
c-61 DSN-CZ000800 Nut For D-59 FEHIALE S E R AU E 1
C-62 CUF-CC002701 Connecting Rod EE2AELEMNZ = (C) 1
C-63 CUF-D C000100 Feed Driving Eccentric Cam i FHEALE]-S- =0 1
C-64 DSC-CA000500 Screw(1/4"N = 40) B2 o] Z}AH(SCI5) 2
C-65 CLB-JL007700 Oil Felt rRilE ez gedlle | 1
C-66 CLB-BHO001800 Oil Felt Holder Asl$EME 8 Al zlo) 1




Lower Feed Mechanism
Ot o|E&tA

-33 - D-63
D-3 D-37 o ]‘
D-65 D-56 D-60
"ﬂ " a'?‘
' D-59 O ! -
11D-58 D-61 : D-64
D-67 D-66 .57 ;
r.Q-é%.___J‘
D27
e 1\ D25 il
WX “ O i
L._._ D25 i [ s
D-24 D50 b-23 D-24
D26 g = = O
D-29 D-28 D-31 D-32
D-18

D-13  D-14
s )
D-151 D-11 AD-15

D-20
-
p-12]l  lp-12
D-3 D-5 D-7 Do
[l a i
D-2 D-1
] L1 1
D-4 D-6 D-8 D-10




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Qty épp!led
eriod
D-1 CLF-KF001300 Feed Rocker Shaft S 1
D-2 D PK-CB002500 Feed Rocker Shaft Rubber Cap e e IR | 1
D-3 DBS-D A017900 Feed Rocker Shaft Front Bushing SHy LAl (C) 1
D-4 DSC-CA000100 Screw (15/64"N =28) 3] o) =7 T A YA} () (4515) 1
D-5 D BS-D A018000 Bushing For E-1(Center) S FB/S 1472X 225X 20 1
D-6 DSC-CA000800 Screw(15/64" N = 28) A& BA] AL AR(4515) 1
D-7 D CL-AA006400 Thrust Collar AFZ=71eH(14.72X 22X 85) (C) 1
D-8 DSC-CA000500 Screw(1/4” N = 40) FEo]HEHAH(SCI5) 2
D-9 DBS-D A032100 Bushing For E-1(Rear) Sy TR 1
D-10 DSC-CA000800 Screw(15/64" N = 28) AbS=BA] A AH(4515) 1
D-11 CLF-CB002300 Feed Rocker Ass Y EUtam= 5 1
D-12 DSC-BJ005100 Screw(3/16" N = 28) Bz =) 53U} 1
D-13 CLF-KC002100 Feed Bar Shaft B 1
D-14 PSR-AC000200 E-Ring (95) o] 1
D-15 DSC-BF003600 Screw (11/64” N =40) 9}o) F = 1 7} AL (4522) 2
D-16 CLF-BA000400 Feed Bar E4utE(c) 1
D-17 CGA-GB001500 Feed Dog EYA-132(P=21) 1
D-18 DSC-BF001800 Screw(1/8"N = 44) B4 F A (4122) 2
D-19 CLF-CB002500 Feed Rocker Shaft Crank SHYAY == =(C) 1
D-20 DSC-BA001300 Screw (1/4"N=24L.=17) =T A }AH(4118) 1
D-21 DPN-AD 008000 Connecting Pin For E-37 SlolZ = A 1
D-22 DSC-BF000400 Screw (15/64" N =28) FU R S oAV A(4522) 1
D-23 CLF-KZ000900 Feed Lifting Shaft =4 1
D-24 DSC-CA003600 Screw(3/8"N =28) S 2 XA 2
D-25 DSN-AA003600 Nut For D-23 EQAA|JAL 7] HE 2
D-26 CLF-CB002400 Fee Lifting Shaft Front Crank S === (H)(C) 1
D-27 DSC-BF001100 Serew( 3/16"N = 28) Ed R 3A FAH4122) 1
D-28 CLF-K 001000 Slide Block For E-16 EABE = 1
D-29 CLF-CD 001000 Sliding Block EUubA B8 (0) 1
D-30 DSC-BA001000 Screw(11/64" N = 40) Ql B}t v}4-15 (4118) 1
D-31 DSC-FA015200 Connection Screw For E-33 gol=xA7] dAIAL 1
D-32 DSN-AA002200 Nut (9/32"N=28) ¥ o] =24 7] A A AR E(4000) 1
D-33 CLF-CC000200 Crank Rod FAITR=(C) 1
D-34 CLF-D C001200 Feed Cam 3] o) =7} 1
D-35 DSC-CA003500 Screw(15/64” N =28) 3] o] =7 A AF(4515) 1
D-36 DSR-AA000100 Stopper C-Ring FAIAZ=AEFHZY(20D) | 1
D-37 CLF-CC000900 Y-Rod BRIER=Y 1
D-38 CLF-BN000100 Connection Ring For Y-Rod glo]F =43 (C) 1
D-39 CFA-CA001100 Feed Link 3] o) =8 A(C) 1
D-40 DSC-FA015200 Connection Screw For E-43 ol =xA 7| d A )AL 1
D-41 DSN-AA002200 Nut (9/32"N=28) 1) o] =24 7] AV AR E (4000) 1
D-42 CFA-KH000100 Connection Shaft For E-43 Jol=dITAAEH 1
D-43 CFA-DF000600 Feed Regulator 3| ol =24 7| 1
D-44 D SC-BF000400 Screw (15/64" N = 28) FuubR] & A AL (4522) 1
D-45 D SC-BJ003800 Screw(15/64"N = 28) AR YW ZA FTHUAH4422) | 1
D-46 DSC-BF000700 Screw(15/64" N = 28) w] o] A1 UIALB (4122) 1
D-47 D BS-D A017800 Bushing v o]=xAZXA(C) 1
D-48 DSC-CA000800 Screw(15/64" N = 28) AP 2B A A AL(4515) 1
D-49 CFA-KC001000 Feed Regulator Shaft TFol=xAHZ=(C) 1
D-50 CFA-KJ001400 Stitch Length Adjusting Screw g ol =xAr}o)ld & 1
D-51 PPK-BA001600 O-Ring For E-50 EREEXS 1
D-52 D PN-AA008600 Feed Regulator Dial Pin tolg A 1
D-53 DSP-AA002800 Feed Regulator Dial Spring thold A~z 1
D-54 CFA-CQ000900 Stitch Length Adjusting Dial t}o| g EA}R Al 1
D-55 DSC-BF001900 Screw(3/16"N = 28) t}o) o T 1A pA}(4122) 1
D-56 AFA-PS000300 Feed Regulator Arm AR == = (%) 1
D-57 DSC-BA000400 Screw(3/16"N = 28) S == = FH A1 (4118) 1
D-58 DSC-BF003100 Screw (11/64" N =40) 7}t zt o] AL (AL (4122) 1
D-59 CFA-KF000800 Feed Lever Shaft R 1
D-60 PPK-BA000700 Feed Lever Shaft O-Ring ARYH = 0-8 1
D-61 D WS-CB000200 Corrugated Washer For E-59 2k Aq 1
D-62 CFA-CMO001200 Reverse Feed Control Lever AR (=AE) 1
D-63 DSC-BA001400 Screw (3/16" N =32) oz ¥ 32 FAH(4118) 1
D-64 D SC-BJ002400 Screw (3/16"N =32) AW D pAF(4124) 1
D-65 CFA-BB001100 Tension Spring Suspension Plate AR Sz A o) 1
D-66 DSC-BF001100 Serew( 3/16" N =28) S 33 3 (A) 2AAH(4122) 1
D-67 D SP-AB003500 Spring For E-62 Y] Az 1




FEQ ¥ 2SS

Presser Bar & Knee Lifting Mechanism

' E-16

QE-17

15 E-19
E20- 1

E-18/ E-21

E-6' II E-5 E-1

E-32




SunLhtar

Ref. No. Parts No. Note Name of Parts E | Qty égﬂfg
E-1 CPB-CR000200 Presser Bar FE2(C) 1
E-2 CGA-GC002200 Sub-Presser Foot Bz 1
E-3 CPB-BH000800 Needle Safety Wire HlS R 5 9} o] o] 1
E-4 DSC-BA001700 Screw(11/64" N = 40) B2 o] n]|2H-2}AH(SC18) 1
E-5 D BS-D A018200 Presser Bar Bushing FE2YRA© 1
E-6 DSC-CA002400 Screw(11/64" N = 40) Bl AL AL (4515) 1
E-7 CPB-BF000900 Bracket For Presser Bar Lifter 20227 B ekl (K3463) 1
E-8 DSC-CA000500 Screw(1/4”N = 40) FEo|HEAK(SCIS) 1
E-9 DSC-FG001200 Guide Shaft For F-8 R IR ECIE YRR S 1
E-10 DSN-AA001300 Nut (1/4"N =40) &eto| =8 AR E(4000) | 1
E-11 CPB-CL000400 Roller For F-8 FEHeE v 2w 1
E-12 CPB-BKO000300 Guide Shaft For F-8 D X PR Y 8 1
E-13 PPN-AF002200 Lock Pin For F-13 Bt 2393 x 3 2 2
E-14 DSC-BA001100 Screw(11/64" N = 40) A=A H AL (F) (4118) 2
E-15 DSP-AA007700 Presser Spring gEzA Az 1
E-16 DSC-HA000500 Screw(9/16"N =20) b= =AU A1(4322) 1
E-17 DSN-CC000600 Nut (9/16"N =20) s+ 24 AR E.(4000) 1
E-18 CPB-CMO000600 Presser Bar Lifter e g7 1
E-19 D PN-AD 007900 Hinge Pin For F-19 R =] 1 @_
E-20 DSC-CA000600 Screw(11/64" N = 40) 3341 o]} ALH(4515) 1
E-21 PPN-AF002300 Stopper For F-19 2y e 7| AEH3Xx20 1
E-22 APM-PS001800 Knee Lifting Lever Ass' Y oY (x) 1
E-22-1 | CPM-CM002700 Knee Lifting Lever T2 1
E-22-2 | DBS-DB010900 Knee Lifting Lever Bushing 22w RA 1
E-23 DSC-FD 001400 Hinge Screw For F-23 T2 ehrb 1
E-24 CLP-BJ001600 Tension Release Plate AlZ7| 3 1
E-25 DSC-FA007300 Hinge Screw For F-25 AR A IA} 1
E-26 CUF-BN000100 Support Ring For F-25 R R i 1
E-27 CTR-LB000200 Tension Release Plate Cover Al =ZF719A4Y 1
E-28 D SC-BJ000200 Screw(11/64" N = 40) E7¥ 8] 2] A LFAH(4525) 2
E-29 DPN-AA011100 Tension Release Pin A=F719 1
E-30 CPM-BF000100 Connection Holder T2 Hxto 1
E-31 DSC-FD 002000 Hinge Screw For F-31 TE2oRchixb 1
E-32 CPM-CR000600 Knee Lifter Pull Rod TE=29 5 1
E-33 CPM-JL000100 Felt Washer For F-33 megdRniE 1
E-34 D SN-AA000800 Nut (3/16"N=28) A o} A -5 AR E.(4000) 1
E-35 D SC-BJ000400 Screw (11/64" N =40) =7 bR} (4125) 2
E-36 APM-PS001900 Knee Lifting Link Ass Y oY (z) 1
E-36-1 CPM-BB002000 Knee Lifting Link Stopper T e Fukx 1
E-362 | CPM-CA002400 Knee Lifting Link needgm 1
E-36-3 DPN-AA017600 Knee Lifting Link Adjust Pin R =L | 1




Lubrication

=10
= a
F-13 e e e F-12
F-14 =
F-15 = s -0 F-16
oW FL
+ F17
O =
- P
Q
F-i4
F-22
S
F-23 F-25
O‘:) F- oC
F-5 F-26
oC
=1 F-28
F-27-2 !
U |
F-27-1
F-29 !
F-100 I F11 |
p— WFo |
F-30 F6 O )
T W TR
i F-6-13Q) = F-6-14 |
F-6-8 F66 :
-t ol i
-B- I
| F67 |
' 1
F-6-3 !
| F-6-4 |
I
F-6-10 F-6-9 |
F-6-12|
] - |
- I
- |
F-6-1101t =2
1
coo F-8
111 F7




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Qty égﬂfg
F-1 CLB-JJ000400 0Oil Gauge Window 3 1
F-2 PPK-BB000100 O-Ring For G-1 0-9 1
F-3 CLB-JG000300 0il Return Tube( ¢ 3) g5Faleo] 1
F-4 CLB-JL007100 0Oil Return Felter IdEPdE 1
F-5 CLB-BH000300 Oil Return Felter Holder gl 52 € 7)o 1
F-6 AS-002995-02 Oil Pump Ass' Y LdFzZ (%) 1Set
F-6-1 CLB-JC000200 0Oil Pump Body SAgP T EA 1
F-6-2 CLB-JP000500 Nipple For Oil Return Tube AFs A Z 1
F-6-3 CLB-JP000600 Nipple For Lower Shaft Oil Supply st&=F Y= 1
F-6-4 CLB-BR000100 Impeller Rk 1
F-6-5 CLB-CN000200 Piston I AE 1
F-6-6 DSP-AA002700 Piston Spring I AEAZE 1
F-6-7 PPN-AF000900 Piston Spring Pin I AEAZE T 1
F-6-8 DSC-BF007400 Piston Spring Pin Screw I AEAZ A} 1
F-6-9 CLB-LB000100 Oil Pump Cover Sdg =AY 1
F-6-10 | CLB-JMO000400 0Oil Pump Cap Sgg = 1
F-6-11 CLB-BG002100 Magnetic Holder 24 7} o) 1
F-6-12 SC-120S-1230 Screw(9/64" N = 40) o dgh =AM A} 4
F-6-13 D CL-AA001700 Collar For Impeller Shaft 2 dF=Zylz) 1
F-6-14 DSC-CA000400 Screw(11/64” N = 40) L APzl EL}A} 2
F-7 DSC-BJ000300 Screw(9/64" N = 40) EFAHYAHS 3
F-8 PWS-CA000200 Oil Pump Body Washer 2 dFH ZE A A 3
F-9 DSP-AC002300 Oil Pump Connecting Spring odFgzAAAZEY 1
F-10 D CL-AA002600 Oil Pump Connecting Collar 2 dFZxlETIE 1
F-11 DSC-CA001600 Screw(11/64" N = 40) ARF7| 34 GA} 2
F-12 CLB-JG000300 Oil Return Tube( $3) A7) FH{3te] = 1
F-13 CLB-JD 000300 0Oil Wick A7) F-5-A 1
F-14 CLB-JD 000300 0il Wick R o = A 1
F-15 CLB-JD 000300 Oil Wick s F 454 1
F-16 CLB-BHO000400 Oil Wick Holder For G-12 PEesto| A~z 2
F-17 DSC-BA000900 Screw(9/64" N = 40) HZH A AL B (4118) | 1
F-18 CLB-BB002500 Oil Pump Braket EXCIE: B AT ) 1
F-19 DSC-BA000700 Screw(3/16"N =32) 2 o =z v A AL 3
F-20 CLB-BB002600 Oil Receiver Bracket 2 oJuto] v gt 1
F-21 DSC-BF005400 Screw (M4 X P0.7) © outo] B el A A} 4
F-22 CLB-JQ000100 Upper Shaft Oil Nozzle AEFHes 1
F-23 CLB-JP000200 0Oil Hose Joint B LU A~%QEB 1
F-24 PSN-AA000600 Upper Shaft Oil Pipe Nut A& Tle| T E 1
F-25 CLB-JG000200 Oil Hose( ¢5) L AT AFIJEBFHIES 1
F-26 CLB-BH001200 0Oil Hose Holder(M) 2 dsAgtel(F) 1
F-27 ALB-PS002800 Upper Shaft Oil Pipe Ass' Y AEFHate) Z(x) 1Set
F-27-1 CLB-JF002600 Upper Shaft Oil Pipe Ay=FG-3)o] = 1
F-27-2 CLB-JP004000 Upper Shaft Oil Pipe Nipple A& F4-alo] U= 1
F-27-3 | DSC-AA003800 Upper Shaft Oil Pip Screw(7/16'N=28) |A&F-&3to] Z A AL 1
F-28 CLB-BH001200 0il Hose Holder(M) oAz Axbol(F) 1
F-29 CLB-BQ000500 Lower Shaft Oil Supply Pipe st =F-G-3o] = 1
F-30 CLB-JD 000300 0il Wick = FH4 1




»
9o
o
»
»
(0]
o
o
<

A MM A

G-27

G-28

<
N
O]
-
—

0
o
V]

G-23
G-27 o

20
A4 G-19 T
G-29

(e Xe!




SunLhtar

Ref. No. Parts No. Note Name of Parts E | Q'ty égﬂ'jﬂ
G-1 CAC-MA000500 Sewing Machine Cover w A A () 1
G-2 CST-FF000400 Hinge Sheet Rubber 812 325 () 2
G-3 CST-FD001100 Rubber Base For Bed(A) A 2 (F) 2
G-4 CST-FD 001200 Rubber Base For Bed(B) A TF (%) 2
G-5 CST-BB002500 Head Hinge g1 A] 2
G-6 PTL-BA000100 Driver (Large) =gfo] () 1
G-7 PTL-BA000200 Driver (Middle & Small) zglol ¥ (F,4) 1
G-8 CAC-MHO000100 Accessory Box A AL B-E 1
G-9 CAC-JB000100 Oil Tank 4=} 1
G-10 CST-MF000100 Spod Holder Assembly Algf| ZL o] (%) 1
G-11 CGA-GA001500 Needle Plate vl 1
G-12 CHK-HB000700 Bobbin Bl 4
G-13 CST-CR000400 Head Rest w A ) 1
G-14 CMB-BJ008000 Attachment )5+ (STEEL) 1
G-15 DSC-BG000300 Screw(9/64” N =40) A FEAAH4124) 1
G-16 AAC-PS000100 Bobbin Winder Assembly A7 (=) -4 1
G-17 CST-JA003100 Oil Pan o9 1
G-18 CAC-MG000300 Oil Pan Gasket RICIb Pt | 1 @_
G-19 DSC-BF006100 Screw (M8 X 1.25) W - e AL 2
G-20 CST-FB000200 Packing For H-19 v - e AL F 2
G-21 AS-002107-00 Knee Lifter Ass' Y T2 (%) 1Set
G-21-1 CST-KC001700 Knee Lifter Shaft i 1
G-21-2 | CST-FZ000100 Knee Lifter Pad ZeuwA e 1
G-21-3 CST-BJ000400 Knee Lifter Pad Insert Plate N e A D 1
G-21-4 | CST-CA000200 Holder For H-21-2 et yrd Ay s 1
G-21-5 | DSC-AA002700 Set Screw For H-21-4 F2d QA YA} 1
G-21-6 CST-CB000300 Knee Lifter Arm Joint Complete peatAA AT T 1
G-21-7 | DSC-CC000100 Screw(5/16" N =18) TSRS} 2
G-21-8 CST-KC001200 Knee Lifting Controller Shaft A o] A = 1
G-22 PSR-AC000100 E-Ring( $9) Aoy A &2 1
G-23 CST-BB002900 Knee Lifting Controller A o] A 1
G-24 DSC-AA000300 Screw(15/64" N =28) EIAFHJAN(ET) 1
G-25 DSC-BA002700 Screw(15/64" N = 28) A o A 52 A UAHE) 1
G-26 DSC-BA002800 Screw(15/64" N = 28) A A5 2AYAHH) 1
G-27 D SN-AA000400 Nut(15/64"N =28) FHEFRAFHE 2
G-28 DSP-AC005600 Spring For H-23 A o A A~z 2 1
G-29 CST-CR000900 Knee Base Rubber T2 A A 1
G-30 CAC-JB000200 Oil Can(With Oil) 29N (EEFL) 1
G-31 60-101A-3400 Belt Cover Ass' Y W e (2) 1
G-32 Needle vl 1Set




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
60-101A-3400 [Belt Cover Ass ¥ 19 |G-31 CLB-JL002400 | Lover Shaft Felt 9 |B-47 CPM-CR000600 |Knee Lifter Pull Rod 15 |E-32
AAC-PS000100 |Bobbin Winder Assembly 19 [G-16 CLB-JL007100 [Oil Return Felter 17 |F-4 CPM-JLO000100|Felt Washer For F-33 15 |E-33
AFA-PS000300 |Feed Regulator Am 13 |D-56 CLB-JL007300 | Upper Thread 0 Felt 7 |A-16 CST-BB002500 |Head Hinge 19 |G-5
ALB-PS002800 |Upper Shaft 01l Pipe Ass' Y 17 |F-27 CLB-JL007400 | 0il Felt For B-b 9 |B-7 CST-BB002900 [Knee Lifting Controller 19 |G-23
AMB-PS000800 | Thread Guide With Three Holes Ass Y 7 |A-17 CLB-JL007700 |0il Felt 11 [C-65 CST-BJ000400 (Knee Lifter Pad Insert Plate 19 |G-21-3
APM-PS001800 |Knee Liting Lever Ass Y 15 |E-22 CLB-JM000400 | 0il Pump Cap 17 |F-6-10 CST-CA000200 Holder For H-21-2 19 |G-21-4
APM-PS001900 [Knee Liftng Link Ass ¥ 15 |E-36 CLB-JP000200 | 0il Hose Joint B 17 |F-23 CST-CB000300 |Knee Lifter Arm Joint Complete 19 |G-21-6
AS-001960-07 [Am Bed Ass Y 7 |A-1 CLB-JP000500 | Nipple For 0 Return Tube 17 |F-6-2 CST-CRO00400|Head Rest 19 |G-13
AS-002107-00  [Knee Lifter Ass'Y 19 |G-21 CLB-JP000600 |Nipple For Lower Shaft Oil Supply 17 |F-6-3 CST-CR000900]Knee Base Rubber 19 [G-29
AS-002995-02 |0l Pump Ass' ¥ 17 |F-6 CLB-JP004000 | Upper Shatt 0il Pipe Nipple 17 |F-27-2 CST-FB000200 (Packing For H-19 19 |G-20
ATA-PS002800 |Tension Completed Ass' Y 7 [A-10 CLB-JQ000100 | Upper Shaft Oil Nozzle 17 |F-22 CST-FD001100|Rubber Base For Bed(A) 19 |G-3
ATH-SM000600 | Thread Take Up Lever Ass ¥ 9 |B-25 CLB-LB000100 {0il Pump Cover 17 |F-6-9 CST-FD 001200 |Rubber Base For Bed(B) 19 |G-4
CAB-AA005801 |Am 7 |A-1-1 CLF-BA000400 | Feed Bar 13 |D-16 CST-FF000400 |Hinge Sheet Rubber 19 |G-2
CAB-AB004701 |Bed 7 |A-1-2 CLF-BN000100 | Connection Ring For Y-Rod 13 |D-38 CST-FZ000100 |Knee Lifter Pad 19 |G-21-2
CAC-JB000100 |0il Tank 19 |G-9 CLF-CB002300 {Peed Rocker Ass Y 13 [D-11 CST-JA003100 [0il Pan 19 |G-17
CAC-JB000200 |0l Can(With 0i) 19 |G-30 CLF-CB002400 | Fee Lifting Shaft Front Crank 13 |D-26 CST-KC001200 |Knee Lifting Controller Shaft 19 |G-21-8
CAC-MA000500 |Sewing Machine Cover 19 |G-1 CLF-CB002500 | Feed Rocker Shaft Crank 13 [D-19 CST-KC001700 |Knee Lifter Shaft 19 |G-21-1
CAC-MG000300]0il Pan Gasket 19 |G-18 CLF-CC000200 | Crank Rod 13 |D-33 CST-MF000100 [Spod Holder Assembly 19 |G-10
CAC-MH000100 [Accessory Bo 19 [G-8 CLF-CC000900 | Y-Rod 13 |D-37 CTA-BA000200 | Tension Past Socket 7 |A-10-2
CFA-BB001100 |Tension Spring Suspension Plate 13 [D-65 CLF-CD 001000 {Sliding Block 13 |D-29 CTA-BJ000100 |Ratchet For A-10-10 7 |A-10-9
CFA-CA001100 |Teed Link 13 |D-39 CLF-D C001200 | Feed Cam 13 |D-34 CTA-BJ000200 |Tension Release Wesher 7 |A-10-7
CFA-CMO001200|Reverse Feed Control Lever 13 |D-62 CLF-KC001000|Slide Block For E-16 13 |D-28 CTA-HL000100 |Tension Disk 7 |A-10-6
CFA-CQ000900 [Stitch Length Adjusting Dial 13 [D-54 CLF-KC002100 |Feed Bar Shaft 13 |D-13 CTA-HM000500]Tension Stud 7 |A-10-5
CFA-DF000600 |Feed Regulator 13 |D-43 CLF-KF001300 | Peed Rocker Shat 13 |D-1 CTH-CB0001900|Needle Bar Crank 9 |B-25-2
CFA-KCO001000 |eed Regulator Shaft 13 |D-49 CLF-KZ000900 | Feed Lifting Shaft 13 |D-23 CTH-CB000900 |Thread Take Up Lever Crank 9 |B-25-3
CFA-KF000800 |Feed Lever Shaft 13 |D-59 CLP-BJ001600 | Tension Release Plate 15 |E-24 CTH-CC001300 |Needle Bar Crank Rod 9 |B-25-4
CFA-KHO000100 | Connection Shaft For E-43 13 |D-42 CLS-KC003600 | Lower Shaft 9 |B-46 CTH-HJO001800 |Thread Take Up Lever 9 |B-25-1
CFA-KJ001400 {Stitch Length Adjusting Screw 13 |D-50 CMB-BB009400 {Bed Support A 7 |A-35 CTR-LB000200 | Tension Release Plate Cover 15 |E-27
CGA-GA001500 [Needle Plate 7 |A-32 CMB-BJ002400 |Holder For Attechment 7 |A-34 CUF-BA000200 |Frame For D-41 11 |C-36
CGA-GA001500] Needle Plate 19 |G-11 CMB-BJ006600 | Machine Nunber Plate 7 |A-29 CUF-BA000300 |Support Plate For D-36 11 |C-41
CGA-GB001500]Feed Dog 13 |D-17 CMB-BJ008000 | Attachment 19 |G-14 CUF-BB000100 |Support Plate For D-36 11 |C-43
CGA-GC002200 | Sub-Presser Foot 15 |E-2 CMB-FC007200 [Am Back Side Cover A-Gasket 7 |A-43 CUF-BF000100|Upper Feed Lever Holder 11 |CH4
CGA-GCO002301 |Main Presser Foot Assembly 11 (C-1 CMB-FC007300 [Am Back Side Cover B-Gasket 7 |A-44 CUF-BJ000100 |Upper Feed Lever Support Plate 11 |C-33
CHK-HA003300 |Rotary Hook 9 [B-60 CMB-FC007400 |Top Cover Gasket 7 |A-20 CUF-BN000100|Support Ring For D-33 11 |C-35
CHK-HB000700 | Bobbin 9 |B-61 CMB-FC007700 | Back Cover Gasket 7 |A-24 CUF-BN000100 [Support Ring For F-25 15 |E-26
CHK-HB000700 | Bobbin 19 |G-12 CMB-HKO000300 | Thread Guide With Three Holes 7 |A-17-1 CUF-CA000300|L-Shaped Link 11 |C-45
CHEK-HC000500 {Bobbin Case Ass ¥ 9 |B-62 CMB-HK002000 | Guide Bar For Thread 7 |A-21 CUF-CA000400|Upper Feed Adjusting Link 11 |C-9
CHK-HHO000400 |Hook Retainer 9 |B-63 CMB-HKO005900 | Thread Guide For A-1 7 |A-6 CUF-CB000400|Front Crank 11 |C-52
CLB-BB002500 | 0il Pump Braket 17 |F-18 CMB-HK006000 | Thread Guide Front 7 |A-12 CUF-CB000500|Upper Feed Adjusting Crank 11 |C-57
CLB-BB002600 [0il Receiver Bracket 17 |F-20 CMB-LA013100 {Cover For Take-Up Lever 7 |A-8 CUF-CB000600|Upper Feed Adjusting Crank 11 |C-18
CLB-BG002100 | Magnetic Holder 17 |F-6-11 CMB-LA023900 | Top Cover 7 |A-18 CUF-CB003900|Rear Crank 11 |C-26
CLB-BG004500 | Upper Thread 01l Felt Case 7 |A-14 CMB-LA024700 | Face Plate 7 |A-2 CUF-CC000400|Upper Feed Driving Rod S1MM 11 |C-47
CLB-BH000300 {0il Return Felter Holder 17 [F-5 CMB-LB004400 (Slide Plate 4ss ¥ 7 |A-31 CUF-CC000500{Upper Feed Driving Shaft Rod 11 |C-28
CLB-BH000400 | Oil Wick Holder For G-12 17 |F-16 CMB-LB009900 | Back Cover 7 |A-23 CUF-CC000600|Upper Feed Driving Rod(49Mm) 11 |C-5
CLB-BH001200 (0il Hose Holder(M) 17 |F-26 CMB-LB010000 |Am Back Side Cover A 7 |A-37 CUF-CC002701 |Connecting Rod 11 |C-62
CLB-BH001200 |0il Hose Holder(M) 17 |F-28 CMB-LB010100 |Am Back Side Cover B 7 [A-38 CUF-CD000100 [Black 11 |C-14
CLB-BH001800 {0il Felt Holder 11 [C-66 CMB-LD 013400 [Model Mark 7 |A-28 CUF-CMO00101 |Upper Feed Lever 11 (C-2
CLB-BQ000500 |Lower Shaft Oil Supply Pipe 17 |F-29 CNB-BF001600 | Needle Bar Holder 9 |B-25-5 CUF-D C000100 |Feed Driving Eccentric Cam 11 |C-63
CLB-BR000100 | Impeller 17 |F-6-4 CNB-BK001000 |Sliding Block For B-25 9 |B-27 CUF-KC000100 {Upper Feed Driving Shatt (Smell) 11 |C-54
CLB-CN000200 |Pisten 17 |F-6-5 CNB-CR000200 | Needle Bar 9 |B-28 CUF-KC000300 [Sub-Pressure Adjusting Pole 11 |C-40
CLB-JC000200 |Oil Pump Body 17 |F-6-1 CNB-HK001400 | Thread Guide 9 |B-34 CUF-KC000900 |Upper Feed Driving Shatt (Lerge) 11 |C-20
CLB-JD000300]0il Wick 17 |F-13 CPB-BF000900 | Bracket For Presser Bar Lifter 15 |E-7 CUF-KZ000100 |Connecting Stud Shaft 11 |C-13
CLB-JD 000300 (0il Wick 17 |F-14 CPB-BH000800 [Needle Safety Wire 15 [E-3 CUR-KC000600 |Upright Shatt 9 |B-37
CLB-JD000300]0il Wick 17 |F-15 CPB-BK000300 | Guide Shaft For F-8 15 |E-12 CUS-CHO00101 (0il Adjusting Pin For B-[ 9 |B-2
CLB-JD000300]0il Wick 17 |F-30 CPB-CL000400 | Roller For -8 15 |E-11 CUS-D A003500 |Serew (3/16'N=24) 9 |B-20
CLB-JF002600 |Upper Shatt 0il Pipe 17 |F-27-1 CPB-CMO000600 | Presser Bar Liter 15 |E-18 CUS-D A003500 |Counter Weight 9 |B-21
CLB-JG000200 |0l Hosel 5] 17 |F-25 CPB-CR000200 | Presser Bar 15 |E-1 CUS-KC003300 [Main Shaft 9 |B-1
CLB-JG000300 |0l Retur Tube( §3) 17 |F-3 CPM-BB002000 | Knee Litting Link Stopper 15 |E-36-1 DBS-DA014101 |Upright Shaft Bushing( Upper) 9 |B-38
CLB-JG000300 [0il Return Tubel §3) 17 |F-12 CPM-BF000100 | Connection Holder 15 [E-30 DBS-D A014201 |Upright Shaft Bushing(Lower) 9 [B-39
CLB-JJ000400 |01l Gauge Window 17 |F-1 CPM-CA002400 | Knee Lifting Link 15 |E-36-2 DBS-D A016900|Main Sheft Bushing (Center) 9 |B-11
CLB-JLO001600 | Upper Shaft Felt 9 |B-4 CPM-CM002700 | Knee Liting Lever 15 |E-22-1 DBS-D A017000 |Needle Bar Lower Bushing 9 |B-32




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
D BS-D A017800/Bushing 13 |D-47 DSC-BF000100 |Serew(1/8'N=4) 9 |B-35 DSC-CA000800 |Screw(15/64 N =1) 13 |D-6
DBS-D A017900 |Reed Rocker Shaft Front Bushing 13 |D-3 DSC-BF000400 {Serew (15/64N=15) 11 |C-32 DSC-CA000800 | Screw(15/64 N =1) 13 |D-10
D BS-D A018000/Bushing For E-1(Center) 13 |D-5 DSC-BF000400 {Serew (15/64N=15) 13 |D-22 DSC-CA000800 |Screw(15/64 N =15) 13 |D-48
D BS-D A018200/ Presser Bar Bushing 15 |E-5 DSC-BF000400 {Serew (15/64N=15) 13 |D-44 DSC-CA001100 |Screw(1/4 N=41) 9 |B-10
DBS-D A018300|Bushing For D-5¢ 11 |C-55 DSC-BF000700 {Serew{13/64 N=15) 13 |D-46 DSC-CA001600 |Screw(11/64 N =40) 17 |F-11
D BS-D A018400 (Bushing For D-20/(Front) 11 |C-22 DSC-BF000800 {Serew{15/64 N=15) 9 |B-19 DSC-CA002400 |Scaew(11/64N=40) 9 |B-30
D BS-D A019200] Needle Bar Upper Bushing 9 |B-29 DSC-BF001100 {Serew{ 3/16N=15) 13 |D-27 DSC-CA002400 |Screw(11/64 N=40) 9 |B-33
D BS-D A020500/Rear Bushing 11 |C-24 DSC-BFO01100 [Serew( 3/16'N=2%) 13 |D-66 DSC-CA002400 |Screw(11/64N=40) 15 |E-6
D BS-D A032000(Lower Shaft BushingCenter) 9 |B-55 DSC-BF001200 {Serew{ 11/64 N=41) 7 |A-5 DSC-CA003500 | Screw(15/64N=1) 13 |D-35
D BS-D A032100|Bushing For E-1(Rear) 13 |D-9 DSC-BF001200 {Serew{ /64 N=4) 7 |A-19 DSC-CA003600 | Screw(3/8 N =15) 13 |D-24
D BS-D A032300 |Lower Shaft Bushing(Front) 9 |B-56 DSC-BF001500 | Needle Bar Holder Serew 9 |B-25-8 DSC-CA005400 |Screw(1/4 N=41) 9 |B-14
D BS-D A032700(Lower Sheft Bushing(Rear) 9 |B-51 DSC-BF001800 |Screw(1/8'N=4) 13 |D-18 DSC-CB000300 | Screw(11/64N=40) 9 |B-54
DBS-D B010700/Main Sheft Bushing(Front) 9 |B-6 DSC-BF001900 {Serew{3/16'N=15) 13 |D-55 DSC-CC000100 |Screw(3/16N=15) 19 |G-21-7
D BS-D B010800|Main Sheft Bushing (Rear) 9 |B-15 DSC-BF003100 {Serew (11/64N=41) 9 |B-65 DSC-FA007300 |Hinge Serew For F-25 15 |E-25
D BS-DB010900|Knee Lifting Lever Bushing 15 |E-22-2 DSC-BF003100 {Serew (11/64N=41) 13 |D-58 DSC-FA015200 | Connection Screw For E-33 13 |D-31
D CL-AA001700{Collar For Impeller Shaft 17 |F-6-13 DSC-BF003600 | Serew (11/64'N=41) 13 |D-15 DSC-FA015200 | Connection Serew For B-43 13 [D-40
D CL-AA002600|0il Pump Connecting Collar 17 |F-10 DSC-BF003700 {Serew(3/32 N=15) 9 [B-22 DSC-FA015300 |Hinge Serew For D-28 11 |C-29
D CL-AA003700]Lower Shat Collar 9 |B-53 DSC-BF004000 |Serew(3/16'N=3)) 9 |B-57 DSC-FA015400 |Hinge Setew For D-5 11 |C-6
D CL-AA006400 | Thrust Collar 13 |D-7 DSC-BF005400 | Serew(M4XP0T) 17 |F-21 DSC-FA015400 | Hinge Serew For D-47 11 |C-48
D CL-AA011100] Main Shaft Collar 9 |B-9 DSC-BF006100 | Serew(M8X 1.25) 19 |G-19 DSC-FA015500 |Hinge Serew For D8 11 |C-46
D GR-AD000100| Main Shat Gear 9 |B-13 DSC-BF007000|Cap Serew For Lower Shaft Ol Felt 9 |B-48 DSC-FA015600 |Hinge Serew For D-52 11 |C-49
D GR-AD000200 | Upright Shaft Gear(Upper) 9 |B-40 DSC-BF007400 {Piston Spring Pin Serew 17 |F-6-8 DSC-FA015700 | Hinge Serew For D-9 11 |C-10
D GR-AD000300 | Upright Shaft Gear(Lower) 9 [B-44 DSC-BF011500|Serew(9/3) N=3) 9 [B-23 DSC-FA015800 |Hinge Screw For D-5 11 |C-7
D GR-AD 000400 Lower Shaft Gear (Rear) 9 [B-49 DSC-BF013500 | Needle Bar Crank Serew(Left) 9 |B-25-7 DSC-FA016000 |Hinge Serew For D-2 11 |C-44
DPK-CA000300]| Upper Feed Drivng Sheft (Large) Rubber Cap | 7 | A-42 DSC-BF013800 {Serew(3/32 N=41) 11 |C-38 DSC-FB002100 | Upper Feed Adjusting Shaft 11 |C-59
DPK-CB000200|Rubber Plug(Needle Bar Adjusting Hole) | 7 |A-3 D SC-BG000300]Serew(8/64 N=43) 19 [G-15 DSC-FD 001400 | Hinge Serew For F-23 15 |E-23
D PK-CB000200|Rubber Plug For -1 7 |A-26 D SC-BJ000200|Serew{ 11/64 N=41) 7 |A-9 DSC-FD 002000 |Hinge Serew For F-31 15 |E-31
D PK-CB000800|Rubber Cap For B-29 9 |B-31 D SC-BJ000200|Serew{ 11/64 N=41) 15 |E-28 DSC-FG001200 |Guide Shaft For F-8 15 |E-9
DPK-CB002500 |Feed Rocker Shaft Rubber Cap 13 |D-2 DSC-BJ000300|Serew(3/54 N=40) 17 |F-7 DSC-HA000500 | Srew(9/16"N=11) 15 |E-16
D PK-CB002900|Rubber Plug For -1 7 |A-27 D SC-BJ000400|Serew (11/64N=41) 11 |C-34 DSC-HCO001500 |Bed Suppart B 7 |A-36
DPK-CZ000200 | Tension Completed Rubber Cap 7 |A-10-11 D SC-BJ000400|Serew (11/64N=41) 11 |C-37 DSN-AA000100 |Nut For A-17 7 |A-17-2
DPL-AA000800 | Pulley 9 |B-18 D SC-BJ000400|Serew (11/64N=41) 15 |E-35 DSN-AA000100 |Nut For A-21 7 |A-22
D PN-AA003800] Tension Release Pin 7 |A-10-1 D SC-BJ001400|Serew(3/64' N=40) 7 |A-39 DSN-AA000400| Nut (15/64 N=15) 11 |C-8
DPN-AA008600/Feed Regulator Dl Pin 13 |D-52 D SC-BJ002400|Serew (3/16N=11) 13 |D-64 DSN-AA000400| Nut (1364 N=15) 11 |C-51
DPN-AAO11100]Tension Release Pin 15 |E-29 D SC-BJ003800|Serew(15/64'N=15) 13 |D-45 DSN-AA000400| Nut(13/64 N=2) 19 |G-27
DPN-AA017600 |Knee Lifting Link Adjust Pin 15 |E-36-3 D SC-BJ005100|Seren(3/16'N=15) 13 |D-12 DSN-AA000500|Nut (1/4'N=4) 11 |C-17
DPN-AD 007900/ Hinge Pin For F-19 15 |E-19 DSC-CA000100 Serew (15/64N=15) 7 |A-11 DSN-AA000800|Nut (316'N=15) 15 |E-34
DPN-AD 008000/ Connection Pin For D-28 11 |C-31 DSC-CA000100 Serew (15/64N=15) 9 |B-42 DSN-AA001300|Nut (1/4'N=4) 15 |E-10
DPN-AD 008000 Connecting Pin For -7 13 |D-21 DSC-CA000100 Serew (15/64'N=15) 9 |B-43 DSN-AA002200|Nut (932 N=15) 11 |C-12
DPN-BC003300] Thread Take Up Lever Hinge Pin 9 |B-25-6 DSC-CA000100 Serew (15/64N=15) 9 |B-52 DSN-AA002200|Nut (9/32'N=15) 11 |C-30
D SC-AA000300 [Srem(13/64 N=25) 19 |G-24 DSC-CA000100 Serew (15/64N=15) 9 |B-59 DSN-AA002200|Nut (9/32'N=1) 11 |C-39
DSC-AA002700]Set Screw For H-21-4 19 |G-21-5 DSC-CA000100 Serew (15/64'N=15) 11 |C-23 DSN-AA002200|Nut (9/32'N=1%) 13 |D-32
D SC-AA002900 Serew(13/64 N=15) 11 |C-19 DSC-CA000100 Serew (15/64N=15) 11 |C-25 DSN-AA002200|Nut (932 N=15) 13 |D-41
D SC-AA002900 [Strew(13/64 N=25) 11 |C-53 DSC-CA000100 Serew (15/64"N =15 11 |C-56 DSN-AA003600 |Nut For D-23 13 |D-25
D SC-AA002900 Serem(13/6¢ N=25) 11 |C-58 DSC-CA000100 Serew (15/64N=15) 13 |D-4 DSN-CC000600|Nut (916'N=11) 15 |E-17
DSC-AA003800 |Upper Shaft 01l Pip Screw(7/16'N=25) 17 |F-27-3 DSC-CA000200 {Set Serew For A-10-5 7 |A-10-3 DSN-CD 000100 | Tension Adjusting Knob 7 |A-10-10
DSC-BA000100 Strew (/64 N=4) 7 |A-7 DSC-CA000400 {Serew{ 11/64 N=4) 17 |F-6-14 DSN-CZ000800 |Nut For -5 11 |C-61
DSC-BA000100 Strew (/64 N=41) 7 |A-15 DSC-CA000500 | Serew(1/4' N=41) 9 |B-24 DSP-AA001600 |Spring For -57 9 |B-58
D SC-BA000400|Serew(3/16'N=23) 13 |D-57 DSC-CA000500 | Serew(1/4'N=40) 9 |B-41 DSP-AA002700 |Piston Spring 17 |F-6-6
D SC-BA000700 Serew(3/16'N=3) 17 |F-19 DSC-CA000500 | Serew(1/4 N=40) 9 |B-45 DSP-AA002800 |Feed Regulator Dial Spring 13 |D-53
D SC-BA000900 |Strew(3/64 N=41) 11 |C-3 DSC-CA000500 | Serew(1/4' N=41) 9 |B-50 DSP-AA007700 |Presser Spring 15 |E-15
D SC-BA000900 |Sere(3/64 N=41) 17 |F-17 DSC-CA000500|Serew(1/4'N=41) 11 |C-27 DSP-AA007800 (Spring For D-36 11 |C-42
DSC-BA001000 {Serew(11/64'N=4)) 13 |D-30 DSC-CA000500 | Serew(1/4'N=4) 11 |C-64 DSP-AB003500 |Spring For E-62 13 |D-67
DSC-BA001100 |Serew(11/6¢ N=40) 15 |E-14 D SC-CA000500]Serew(1/4 N=40) 13 |D-8 DSP-AC002300 | 0il Pump Connecting Spring 17 [F-9
DSC-BA001300|Serew (/4 N=24L=17) 13 |D-20 DSC-CA000500 | Serew(1/4'N=41) 15 |E-8 DSP-AC005600 |Spring For H-23 19 |G-28
DSC-BA001400 Serew (3/16'¥=3) 13 |D-63 D SC-CA000600] Serew(11/64 N=4)) 7 |A-13 DSP-BA002300 |Tension Spring 7 |A-10-8
DSC-BA001700 {Serew(11/64'N=4)) 15 |E-4 DSC-CA000600 |Serew{ 11/64 N=4) 15 |E-20 DSP-BB000200 | Check Spring 7 |A-10-4
DSC-BA002700 {Strem(13/64 N=25) 19 |G-25 DSC-CA000800 | Serew{ /64 N=15) 9 |B-8 DSR-AA000100 |Stopper C-Ring 13 |D-36
DSC-BA002800 Sren(13/6¢ N=25) 19 |G-26 D SC-CA000800] Serew(13/64 N=28) 9 |B-12 D WS-AA005400 |Washer For D-59 11 |C-60
D SC-BA003000 Serew(11/64'N=4)) 7 |A-4 DSC-CA000800 | Serew{13/64 N=15) 9 |B-17 DWS-AA010800 | Wesher 7 |A-40
DSC-BC000100 {Strew(11/64 N=41) 7 |A-33 DSC-CA000800 [Serew{15/64 N=15) 9 |B-26 D WS-AA011800 |Washer For D-10 11 |C-11




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
D WS-AA014400] Washer For D-13 11 |C-16
D WS-AA014400 | Washer For D-9 11 |C-50
D WS-AA019000 | Upper Shaft Urethan Washer 9 |B-5
D WS-CA000100|Spring Washer For C-65 9 |B-64
D WS-CB000200 | Corrugated Washer For E-59 13 [D-61
PPK-AA000100 (0l Seal For B-15 9 |B-16
PPK-BA000400 |0-Ring For B-2 9 |B-3
PPK-BA000700 |Feed Lever Shaft 0-Ring 13 |D-60
PPK-BA000900 |0-Ring 11 |C-21
PPK-BA001600 |0-Ring For E-50 13 |D-51
PPK-BB000100 |0-Ring For -1 17 |F-2
PPN-AD 000100 |Setting Pin For A-29 7 |A-30
PPN-AD000100 (Pin 7 |A-41
PPN-AF000900 [Piston Spring Pin 17 |F-6-7
PPN-AF002200 |Lock Pin For F-13 15 |E-13
PPN-AF002300 |Stopper For F-19 15 |E-21
PSN-AA000600 |Upper Shaft Ol Pipe Nut 17 |F-24
PSR-AC000100 |B-Ring( 89) 19 |G-22
PSR-AC000200 |E-Ring (85) 13 |D-14
PSR-AC000300 |Stop Ring For D-13(¢4) 11 |C-15
PTL-BA000100 |Driver (Large) 19 |G-6
PTL-BA000200 |Driver (Middle & Small 19 |G-7
PWS-CA000200 |0l Pump Body Washer 17 [F-8
SC-0248-7400 |Serew(y/64 N=4) 7 |A-25
SC-1208-1230 |Serew(y/64 N=41) 17 |F-6-12

Needle 9 |B-36
Needle 19 |G-32









